\/# MRT Technology (Suzhou) Co., Ltd Report No.: 17706RSU01501
‘ Phone: +86-512-66308358 Report Version: V01
Web:  www.mrt-cert.com Issue Date: 06-26-2017

MEASUREMENT REPORT
FCC PART 22&24 Portable Handset

FCCID 2AIV6-T196

APPLICANT Shenzhen Inrico Electronics Co.,Ltd
Application Type Certification

Product Smart Phone

Model No. T196

Brand Name Inrico

FCC Classification PCS Licensed Transmitter Held to Face (PCF)

FCC Rule Part(s) Part2, Part22 Subpart H, Part24 Subpart E
Test Procedure(s) ANSI/TIA-603-D-2010, KDB 971168 D01v02r02
Test Date June 01 ~ 30, 2017

Reviewed By MGM

( Kevin Guo)
— AT T 7 ;
roproved By Marlinchen %/ 7~ [ACCREDITED)
( Marlin Chen ) Dradyr) W Teae LAsoRaToRy

The test results relate only to the samples tested.

This equipment has been shown to be capable of compliance with the applicable technical standards as
indicated in the measurement report and was tested in accordance with the measurement procedures
specified in §2.947. Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou)
Co., Ltd.

FCC ID: 2AIV6-T196 Page Number: 1 of 64




NH I‘ Report No.: 1706RSU01501

Revision History

Report No. Version Description Issue Date Note

1706RSU01501 Rev. 01 Initial report 06-26-2017 Valid

FCC ID: 2AIV6-T196 Page Number: 2 of 64




NH I‘ Report No.: 1706RSU01501

CONTENTS
Description Page
§2.1033 General INformation ... e e e e e e e nnnnn 5
T | 8 00 10 1 L0 0 6
LIPS PSS T o o - 6
O V| I 1= o o= 1T o RSP 6
2. PRODUCT INFORMATION ... s s s s s s s s s s s s s s s mnnnn 7
2.1. [=To W11 ] 0 41T 01 f D=1 o o o] i) o 1R 7
2.2, Device Capabilities ......cccoeieeieeeeeee e 7
2.3, Test ConfIQUIation ........ooiiiiiiiiiiii e e e e e e 8
2.4.  EMI Suppression Device(s)/Modifications...........ccuuuiiiiiiiiiiiiieee e 8
3. DESCRIPTION OF TEST ......ccciiiiii s s s 9
3.1, EVvaluation ProCeAUIE ... et 9
3.2.  Cellular — Base FrequencCy BIOCKS ...........ccouiiuiiiiiiiiiaai et 9
3.3.  Cellular — Mobile FrequenCy BIOCKS ...........ccoiiuuiiiiiiiie et 9
3.4. PCS —Base Frequency BIOCKS ...........uuiiiiiiiiiiiiiiiiiee e 9
3.5.  PCS — Mobile FrequenCy BIOCKS...........cuiiiiiiiiiiiiieiiie e 10
3.6. Occupied BandwWidth...............uuuiimiiiiiiiiiiii . 10
3.7.  Spurious and Harmonic Emissions at Antenna Terminal..............ccccccvvveeveiiiineninnnnnnnns 10
3.8. Radiated Power and Radiated Spurious EmMIiSSiONS ................uuuueiiiiiiimiiiiiiiiiiiiiiiiiiennns 11
3.9,  Peak-Average Rati............uuuuuiuiiiiiiiiiiiiiiiiiiii e 12
3.10. Frequency Stability / Temperature Variation .............ccccoooiiiiiiiiiiieeeeee e 12
4. TEST EQUIPMENT CALIBRATION DATE ... s 13
5. SAMPLE CALCULATIONS ........oeueueuiununnnnnnnnnnnnnnnnnnnnnsnsssnsssssssssssssssssssssssssnsssssssssssssssssssnnnnnnnn 14
6. MEASUREMENT UNCERTAINTY ... s s s s s s s s sssssnssssnnnes 15
7. TEST RESULT ... s s s 16
0 P S 10 11 40 =1 YR P PP PPPRRPR 16
7.2. Occupied BandWidth..............uuuuiiiiiiiiiiiiiiii e ————a————_ 17
42 TR = G N | TR RRTRTRNE 17
7.2.2. Test ProCcedure USEd..........oooo it e e 17
7.2.3. TSt SOHING ...t e e a e e e 17
A S =1 GRS 1= (U o R RRRSRSRR 17
A7 T 1= Gl =T 1 | 18
7.3.  Spurious and Harmonic Emissions at Antenna Terminal..............ccccccuvvvviiveiiininennnnnnns 24

FCC ID: 2AIV6-T196 Page Number: 3 of 64



IVH I‘ Report No.: 1706RSU01501

2 T T 1= G I | SRR 24
7.3.2. Test Procedure USEd .........ooo i 24
7.3.3. TSt SOHING ...ttt e e e e e 24
A S =1 GRS 1= (U o URRRSRSRR 24
7.3.5. TESERESUIL...... e e et e e e e e e e e e e e 25
7.4. Conducted & Radiated Power and Radiated Spurious Emissions..............ccccccvvvvennne. 37
A2t T 1= G I | SRRt 37
7.4.2. Test Procedure USEd ...t e e 37
T.4.3. TSt SEHING ...t e e e e e e e 37
A =1 GRS 1= (U o J R RPRSRRRSRRNE 39
A TR 1= =T 1 | 40
7.5. Peak-Average Rati............uuuuuuuiuiiiiiiiiiiiiiiiiii e 53
425 T T = G I | T RPRPRTRTRE 53
A I 1= o o= o [ = 53
AT T =1 GRS 1= (U o RRRSRRSRRNE 53
A S 1= =T 1 | 54
7.6.  Frequency Stability Under Temperature & Voltage Variations..............cccccvvvvvinennnnnnnes 57
400G T = I | SRRt 57
A I 1= o o= o [ = 57
AT T 1= GRS 1= (U o URPRPRRSRR 57
AL S 1= = 1 | 58
8. CONCLUSION...... .o s s s s s s s s s s s s sssssnsnsnnnnnnnnnn 64

FCC ID: 2AIV6-T196 Page Number: 4 of 64



IVR I‘ Report No.: 1706RSU01501

§2.1033 General Information

Applicant: Shenzhen Inrico Electronics Co., Ltd

Applicant Address: 4/F, Building NO.108, High Tech Industrial Park, Guowei Road 72,
Luohu District, Shenzhen, China

Manufacturer: Shenzhen Inrico Electronics Co., Ltd

Manufacturer Address: | 4/F, Building NO.108, High Tech Industrial Park, Guowei Road 72,
Luohu District, Shenzhen, China

Test Site: MRT Technology (Suzhou) Co., Ltd

Test Site Address: D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong
Economic Development Zone, Suzhou, China

MRT Registration No.: | 809388

FCC Rule Part(s): Part2, Part22 Subpart H, Part24 Subpart E

Model No.: T196

FCC ID: 2AIV6-T196

Test Device Serial No.: | N/A [] Production [X] Pre-Production [] Engineering
FCC Classification: PCS Licensed Transmitter Held to Face (PCF)

Test Facility / Accreditations

Measurements were performed at MRT Laboratory located in Tian’edang Rd., Suzhou,

China.

¢ MRT facility is a FCC registered (MRT Reg. No. 809388) test facility with the site
description report on file and has met all the requirements specified in Section 2.948 of
the FCC Rules.

¢ MRT facility is an IC registered (MRT Reg. No. 11384A-1) test laboratory with the site
description on file at Industry Canada.

¢ MRT facility is a VCCI registered (R-4179, G-814,
C-4664, T-2206) test laboratory with the site
description on file at VCCI Council.

¢ MRT Lab is accredited to ISO 17025 by the American
Association for Laboratory Accreditation (A2LA)

Accredifed Laboratory

uuuuuu

et
UZHOU) CO., LTD.
's Repubiic of China

under the American Association for Laboratory
Accreditation Program (A2LA Cert. No. 3628.01) in
EMC, Telecommunications and Radio testing for
FCC, Industry Canada, EU and TELEC Rules.

FCC ID: 2AIV6-T196 Page Number: 5 of 64
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification and
Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taihu Lake.
These measurement tests were conducted at the MRT Technology (Suzhou) Co., Ltd. Facility
located at D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong Economic
Development Zone, Suzhou, China. The detailed description of the measurement facility was

found to be in compliance with the requirements of § 2.948 according to ANSI C63.4-2009 on
September 30, 2013.
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2. PRODUCT INFORMATION

2.1. Equipment Description

Product Name Smart Phone

Model No. T196

Operational Band GPRS/EDGE 850/ 1900, WCDMABand Il / V
Tx Frequency GPRS/EDGE:

850: 824.2MHz ~ 848.8MHz
1900: 1850.2MHz ~ 1909.8MHz
WCDMA:

Band V: 826.4MHz ~ 846.6MHz
Band II: 1852.4MHz ~ 1907.6MHz

Rx Frequency

GPRS/EDGE:

850: 869.2MHz ~ 893.8MHz
1900: 1930.2MHz ~ 1989.8MHz
WCDMA:

Band V: 871.4MHz ~ 891.6MHz
Band II: 1932.4MHz ~ 1987.6MHz

Maximum Output

Power to Antenna

GPRS 850: 31.93dBm
GPRS 1900: 28.74dBm
WCDMA Band II: 24.13dBm
WCDMA Band V: 25.28dBm

Antenna Type

Detachable Dipole Antenna

Antenna Gain

GPRS 850: 2.15dBi
GPRS 1900: 2.15dBi
WCDMA Band II: 2.15dBi
WCDMA Band V: 2.15dBi

Type of Modulation

GPRS: GMSK; EDGE: 8PSK
WCDMA/HSDPA/HSUPA: QPSK (Uplink)

Note: The test data contained in this report only to the emissions due to the EUT’s 2G/3G licensed

transmitters. The test report has showed the worst test mode.

2.2. Device Capabilities

This device contains the following capabilities:
850/ 1900 GPRS / EDGE, 850 / 1900 WCDMA / HSDPA / HSUPA.

FCC ID: 2AIV6-T196
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2.3. Test Configuration

The Smart Phone was tested per the guidance of ANSI/TIA-603-D-2010 and KDB 971168

D01v02r02. See section 3.0 of this report for a description of the radiated and antenna port
conducted emissions tests.

2.4. EMI Suppression Device(s)/Modifications

No EMI suppression device(s) were added and no modifications were made during testing.

FCC ID: 2AIV6-T196 Page Number: 8 of 64
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3. DESCRIPTION OF TEST

3.1. Evaluation Procedure

The measurement procedures described in the “Land Mobile FM or PM — Communications
Equipment — Measurements and Performance Standards” (ANSI/TIA-603-D-2010) and
“Procedures for Compliance Measurement of the Fundamental Emission Power of Licensed
Wideband (> 1 MHz) Digital Transmission Systems” (KDB 971168) were used in the measurement
of the Smart Phone.

Deviation from measurement procedure............ccccocriiiiiiis e NON@

3.2. Cellular — Base Frequency Blocks

§22.905
A* A B A* B*
Low High
.
869 880 890 894
Block 1: 869 — 880 MHz (A* Low + A) Block 3: 890 — 891.5 MHz (A* High)
Block 2: 880 — 890 MHz (B) Block 4: 891.5 — 894 MHz (B*)

3.3. Cellular — Mobile Frequency Blocks

§22.905
A* A B A* B*
Low High
.
824 835 845 849
Block 1: 824 — 835 MHz (A* Low + A) Block 3: 845 — 846.5 MHz (A* High)
Block 2: 835 — 845 MHz (B) Block 4: 846.5 — 849 MHz (B*)

3.4. PCS - Base Frequency Blocks

§24.229
A D B E F C
]
1930 -1950 1970 1990
Block 1: 1930 — 1945 MHz (A) Block 4: 1965 — 1970 MHz (E)
Block 2: 1945 — 1950 MHz (D) Block 5: 1970 — 1975 MHz (F)
Block 3: 1950 — 1965 MHz (B) Block 6: 1975 — 1990 MHz (C)
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3.5. PCS - Mobile Frequency Blocks

§24.229
A D B E F C
L]
1850 -1870 1890 1910
Block 1: 1850 — 1865 MHz (A) Block 4: 1885 — 1890 MHz (E)
Block 2: 1865 — 1870 MHz (D) Block 5: 1890 — 1895 MHz (F)
Block 3: 1870 — 1885 MHz (B) Block 6: 1895 — 1910 MHz (C)

3.6. Occupied Bandwidth

§2.1049

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured. The spectrum analyzers’ “occupied

bandwidth” measurement function was used to record the occupied bandwidth in accordance with
KDB 971168.

3.7. Spurious and Harmonic Emissions at Antenna Terminal

§2.1051 §22.917(a) §24.238(a)
The level of the carrier and the various conducted spurious and harmonic frequencies is measured

by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10™ harmonic. On any frequency
outside a licensee’s frequency block, the power of any emission shall be attenuated below the
transmitter power (P) by at least 43 + 10 log(P) dB. Compliance with these provisions is based on
the use of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater
for Part 22 and 1 MHz or greater for Part 24. However, in the 1 MHz bands immediately outside
and adjacent to the frequency block a resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be employed. The emission
bandwidth is defined as the width of the signal between two points, one below the carrier center
frequency and one above the carrier center frequency, outside of which all emission are
attenuated at least 26 dB below the transmitter power.
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3.8. Radiated Power and Radiated Spurious Emissions

§2.1053 §22.913(a.2) §22.917(a) §24.232(c) §24.238(a)

The radiated test facilities consisted of an indoor 3 meter semi-anechoic chamber used for final

measurement and exploratory measurements, when necessary. The measurement area is
contained within the semi-anechoic chamber which is shielded from any ambient interference. For
measurements above 1GHz absorbers are arranged on the floor between the turn table and the
antenna mast in such a way so as to maximize the reduction of reflections. For measurements
below 1GHz, the absorbers are removed. A MF Model 210SS turntable is used for radiated
measurement. It is a continuously rotatable, remote-controlled, metallic turntable and 2 meters
(6.56 ft.) in diameter. The turn table is flush with the raised floor of the chamber in order to maintain
its function as a ground plane. A 80cm high PVC support structure is placed on top of the turntable.

The equipment under test was transmitting while connected to its integral antenna and is placed on
a wooden turntable 80cm above the ground plane and 3 meters from the receive antenna. The
receive antenna height is adjusted between 1 and 4 meter height, the turntable is rotated through
360 degrees, and the EUT is manipulated through all orthogonal planes representative of its
typical use to achieve the highest reading on the receive spectrum analyzer. Radiated power
levels are also investigated with the receive antenna horizontally and vertically polarized. The
maximized power level is recorded using the spectrum analyzer “Channel Power” function with
the integration band set to the emissions’ occupied bandwidth, a RMS detector, RBW = 100kHz,
VBW = 300kHz, and a 1 second sweep time over a minimum of 10 sweeps, per the guidelines of
KDB 971168.

Per the guidance of ANSI/TIA-603-D-2010, a half-wave dipole is then substituted in place of the
EUT. For emissions above 1GHz, a horn antenna is substituted in place of the EUT. The substitute
antenna is driven by a signal generator with the level of the signal generator being adjusted to
obtain the same receive spectrum analyzer level previously recorded from the spurious emission

from the EUT. The power of the emission is calculated using the following formula:

Pd [dBm] = Pg [dBm] — cable loss [dB] + antenna gain [dBd/dBi]

Where, Pd is the dipole equivalent power, Pg is the generator output into the substitution antenna,
and the antenna gain is the gain of the substitute antenna used relative to either a half-wave dipole
(dBd) or an isotropic source (dBi). The substitute level is equal to Pg [dBm] — cable loss [dB].

The calculated Pd levels are then compared to the absolute spurious emission limit of -13dBm
which is equivalent to the required minimum attenuation of 43 + 10*log10(Power [Watts]) specified
in 22.917(a) and 24.238(a).

FCC ID: 2AIV6-T196 Page Number: 11 of 64
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3.9. Peak-Average Ratio
§24.232(d)

A peak to average ratio measurement is performed at the conducted port of the EUT. The
spectrum analyzers Complementary Cumulative Distribution Function (CCDF) measurement
profile is used to determine the largest deviation between the average and the peak power of the
EUT in a given bandwidth. The CCDF curve shows how much time the peak waveform spends at
or above a given average power level. The percent of time the signal spends at or above the level
defines the probability for that particular power level.

For pulsed signals, the spectrum analyzer is set to use an internal “RF Burst” trigger that is synced
with an incoming pulse and the measurement interval is set to less than the duration of the “on
time” of one burst to ensure that energy is only captured during a time in which the transmitter is
operating at maximum power. For continuous signals, the trigger is set to “free run” in the CCDF

measurement mode.

3.10.Frequency Stability / Temperature Variation

§2.1055 §22.355 §22.863 §22.905 §24.229 §24.235
Frequency stability testing is performed in accordance with the guidelines of ANSI/TIA-603-D-2010.

The frequency stability of the transmitter is measured by:

a.) Temperature: The temperature is varied from -30°C to +50°C in 10°C increments using an
environmental chamber.

b.) Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried, battery-powered
equipment, primary supply voltage is reduced to the battery operating end point which shall be
specified by the manufacturer.

Specification — For Part 22, the frequency stability of the transmitter shall be maintained within
10.00025% (+2.5 ppm) of the center frequency. For Part 24, the frequency stability shall be
sufficient to ensure that the fundamental emission stays within the authorized frequency block.

Time Period and Procedure:

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide a
reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying power to
the transmitter. Measurement of the carrier frequency of the transmitter is made within one minute
after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C. A period of
at least one half-hour is provided to allow stabilization of the equipment at each temperature level.

FCC ID: 2AIV6-T196 Page Number: 12 of 64
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4. TEST EQUIPMENT CALIBRATION DATE

Radiated Emission - AC1

Instrument Manufacturer |Type No. Asset No. Cali. Interval |Cali. Due Date
MXE EMI Receiver Agilent N9038A MRTSUE06125 |1 year 2017/08/03
Radio Communication Tester |R&S CMU 200 MRTSUEO06009 |1 year 2017/11/10
Preamplifier Agilent 83017A MRTSUEO06076 |1 year 2018/03/28
Loop Antenna Schwarzbeck [FMZB1519 MRTSUE06025 |1 year 2017/12/14
TRILOG Antenna Schwarzbeck |VULB9168 MRTSUEO06172 |1 year 2017/11/19
Broad-Band Horn Antenna Schwarzbeck BBHA9120D |MRTSUE06023 |1 year 2017/10/22
Broadband Horn Antenna Schwarzbeck BBHA9170 MRTSUE06024 |1 year 2018/01/04
Temperature/Humidity Meter (Yuhuaze HTC-2 MRTSUE06183 |1 year 2017/12/20
Anechoic Chamber TDK Chamber-AC1 |[MRTSUE06212 |1 year 2018/05/10
Conducted Test Equipment - TR3

Instrument Manufacturer |Type No. Asset No. Cali. Interval |Cali. Due Date
Spectrum Analyzer Agilent N9020A MRTSUE06106 |1 year 2018/05/08
Radio Communication Tester |R&S CMU 200 MRTSUEO06009 |1 year 2017/11/10
USB Wideband Power Sensor|Boonton 55006 MRTSUE06109 |1 year 2018/05/08
Programmable Temperature &

Humidity Chamber BAOYT BYH-1500L |MRTSUE06051 |1 year 2017/12/06
Temperature/Humidity Meter |Yuhuaze HTC-2 MRTSUE06180 |1 year 2017/12/22
Software Version Function

e3 V8.3.5 EMI Test Software

FCC ID: 2AIV6-T196
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5. SAMPLE CALCULATIONS

GSM Emission Designator
Emission Designator = 250KGXW
GPRS BW = 250 kHz

G = Phase Modulation

X = Cases not otherwise covered
W = Combination (Audio/Data)

EDGE Emission Designator
Emission Designator = 250KG7W
GPRS BW = 250 kHz

G = Phase Modulation

7 = Quantized/Digital Info

W = Combination (Audio/Data)

WCDMA Emission Designator
Emission Designator = 4M16FOW
WCDMA BW = 4.16 MHz

F = Frequency Modulation

9 = Composite Digital Info
W = Combination (Audio/Data) (Measured at the 99.75% power bandwidth)

Spurious Radiated Emission

Example: Spurious emission at 3700.40 MHz

The receive spectrum analyzer reading at 3 meters with the EUT on the turntable was —81.0dBm.
The gain of the substituted antenna is 8.1dBi. The signal generator connected to the substituted
antenna terminals is adjusted to produce a reading of —81.0dBm on the spectrum analyzer. The
loss of the cable between the signal generator and the terminals of the substituted antenna is 2.0
dB at 3700.40MHz. So 6.1 dB is added to the signal generator reading of —30.9dBm yielding
—24.80dBm. The fundamental EIRP was 25.50dBm so this harmonic was 25.50dBm — (-24.80) =
50.3dBc.
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6. MEASUREMENT UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests performed on
the EUT as specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty
expressed at approximately the 95% confidence level using a coverage factor of k = 2.

Radiated Emission Measurement - AC1

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz ~ 1GHz: + 4.18dB
1GHz ~ 40GHz: + 4.76dB

FCC ID: 2AIV6-T196 Page Number: 15 of 64
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7. TEST RESULT

7.1. Summary

Company Name:
FCC ID:
FCC Classification:

Shenzhen Inrico Electronics Co., Ltd

2AI1V6-T196

PCS Licensed Transmitter Held to Face (PCF)

Mode(s): GPRS / EDGE / WCDMA

FCC Part o . Test Test

Section(s) Test Description Test Limit Condition | Result Reference

Transmitter Mode(TX)

2.1049 Occupied bandwidth N/A Pass Section 7.2

2.1051 Band Edge / > 43 +1log10 (P[Watts]) at

22.917(a) Conducted Spurious Band Edge and for all Pass Section 7.3

24.238(a) Emissions out-of-band emissions Conducted

24.232(d) Peak-Average Ratio <13 dB Pass Section 7.5
Transmitter Conducted

2.1046 N/A Pass Section 7.4
Output Power
Effective Radiated

22.913(a.2) <7 Watts max. ERP Pass Section 7.4
Power
Equivalent Isotropic

24.232(c) < 2 Watts max. EIRP Pass Section 7.4
Radiated Power

2.1053 )

> 43 +1log10 (P[Watts]) for all | Radiated
22.917(a) Undesirable Emissions Pass Section 7.4
out-of-band emissions

24.238(a)

2.1055 < 2.5 ppm (Part 22)

22.355 Frequency Stability Emission must remain in Pass Section 7.6

24.235 band (Part 24)

Notes:

1) All modes of operation and data rates were investigated. The test results shown in the following

sections represent the worst case emissions.

2) The analyzer plots shown in Section 4.0 were all taken with a correction table loaded into the analyzer.

The correction table was used to account for the losses of the cables, directional couplers, and

attenuators used as part of the system to maintain a link between the call box and the EUT at all

frequencies of interest.

3) All antenna port conducted emissions testing was performed on a test bench with the antenna port of

the EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.

FCC ID: 2AIV6-T196
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7.2. Occupied Bandwidth

7.2.1. Test Limit

N/A

7.2.2. Test Procedure used

KDB 971168 D01v02r02 — Section 4.1 & ANSI/TIA-603-D-2010
7.2.3. Test Setting

1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW. RBW = approximately 1% of the emission bandwidth.

2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

3. Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer (if available) and report the

measured bandwidth.

7.2.4. Test Setup

Spectrum Analyzer

y n é e =
y -
= T == '
Pty | LB

Directional

Coupler EUT

E ES BEE S L‘E—‘E
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7.2.5. Test Result

Test Mode Channel No. Frequency | 99% Occupied |-26dB Occupied| Result
(MHz) Bandwidth Bandwidth
(kHz) (kHz)

128 824.2 243.0 312.6 Pass

GPRS850 189 836.4 244 1 319.1 Pass
251 848.8 246.3 314.7 Pass

512 1850.2 243.2 318.7 Pass

GPRS1900 661 1880.0 241.9 313.3 Pass
810 1909.8 243.3 318.2 Pass

128 824.2 248.2 312.0 Pass

EDGES850 189 836.4 250.0 309.8 Pass
251 848.8 251.5 315.9 Pass

512 1850.2 249.5 323.7 Pass

EDGE1900 661 1880.0 249.2 317.2 Pass
810 1909.8 250.0 321.2 Pass

9262 1852.4 4157.7 4651.0 Pass

WCDMA Band Il 9400 1880.0 4152.4 4661.0 Pass
9538 1907.6 4170.9 4678.0 Pass

4132 826.4 4150.0 4649.0 Pass

WCDMA Band V 4182 836.4 4151.8 4641.0 Pass
4233 846.6 4147.9 4646.0 Pass

FCC ID: 2AIV6-T196 Page Number: 18 of 64
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GPRS850 Channel 128 (824.2MHz)

GPRS850 Channel 189 (836.4MHz)

HIFG

Ref Offset 20 dB
Ref 40.00 dBm

[#Res BW 10 kHz

Occupied Bandwidth

[ senseani T
Center Freq; §24.200000 MHz
oa Trig: Free Run

inLow © HAtten: 20 d5

FVBW 30 kHz

Total Power

242.97 kHz

Transmit Freq Error
x dB Bandwidth

276 Hz
312.6 kHz

% of OBW Pawer
x dB

ALLGN AU10

[ULsusiat M 10,217
Radio Std: None

AvglHold:>1010

Radio Device: BTS

Span 1 MHz
#Sweep 500 ms|

36.6 dBm

99.00 %
-26.00 dB

Frequency

[ Keysight Spedtrum Anayzer -
1 -

Center Freq 836..

Ref Offset 20 dB
Ref 40.00 dBm

[#Res BW 10 kHz

Occupied Bandwidth

o) Trig: Free R
HIFGain:-Low

[ sensean
Center Freq: §36.400000 MHz
un

#Atten: 20 dB

FVBW 30 kHz

Total Power

244.08 kHz

Transmit Freq Error
x dB Bandwidth

773 Hz
319.1 kHz

% of OBW Pawer
x dB

[ Ao

[ULsLsize M 10,217

Radio Std: Nene Frequency

AvglHold:>1010

Radio Device: BTS

Span 1 MHz

#Sweep 500 ms| CESIED

37.0 dBm

99.00 %
-26.00 dB

GPRS850 Channel 251 (848.8MHz)

[ Keysight Sp=ctrum Ansyze: - Oczupied W

Center 848.8 MHz
#Res BW 10 kHz

Occupied Bandwidth

SENCE N T
Center Freq: §18.800000 MHz

ALIGN AU10

[UL2L 2222 K0 Jun 10, 2017
Radio Std: None

Avg|Hold:>10/10

#YBW 30 kHz

Total Power

246.34 kHz

Transmit Freq Error
x dB Bandwidth

148 Hz
314.7 kHz

% of OBW Pawer
x dB

Radio Device: BTS

36.5 dBm

99.00 %
-26.00 dB

[ |5

Frequsncy

GPRS1900 Channel 512 (1850.2MHz)

GPRS1900 Channel 661 (1880.0MHz)

[ Keysight Spedtrum Anayzer
1 -

[
Center Freq 1.850200000 GHz
NEE

Center 1.85 GHz
#Res BW 10 kHz

QOccupied Bandwidth

SENSE NI I
Center Freq; 1.850200000 GHz
n Trig: Free Run
#Atten: 20 dB

#YBW 30 kHz

tal Power

243.19 kHz

Transmit Freq Error
x dB Bandwidth

-128 Hz
318.7 kHz

% of OBW Power
x dB

ALLGN AU10

[0szsi2/ M 10,2217
Radio Std: None

AvglHold:>1010

Radio Device: BTS

Span 1 MKz
#Sweep 5§00 ms

36.5 dBm

99.00 %
-26.00 dB

eTaTUs

=T ]

Frequency

1.860200000 GHz|

CF Ste|
100.000 kHz|

Auto Man

Freq Offset|
OHz

=T ]

[ Keysight Spedtrum Anaye: W
1 -

|
Center Freq 1.880000000 GHz
NEE

HIFCuin:Low

Center 1.88 GHz
#Res BW 10 kHz

Qccupied Bandwidth
241.93 kHz
127 Hz

333 kHz

Transmit Freq Error
x dB Bandwidth

880
o, Trig: Free Run

|
Center Freg. 000000 GHz

HAtten: 20 dB

#YBW 30 kHz

Total Power

% of OBW Power
x dB

[ Ao

02tz M 10,2217

Radio Std: Nene Frequency

AvglHold:>1010

Center Freq|
1.880000000 GHz|

36.9 dBm

99.00 %
-26.00 dB

s

eTaTUs

FCC ID: 2AIV6

-T196
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GPRS1900 Channel 810 (1909.8MHz)

[ Keysight Spedtrum Anayzer- O
1 -

Fisd W0
|

|||

Center Freq 1.909800000 GHz
NEE

HIFGain:-Low

Ref Offset 20 dB
Ref 40.00 dBm

Center 1.01 GHZ
#Res BW 10 kHz
Occupied Bandwidth
243.27 kHz
241 Hz
318.2 kHz

Transmit Freq Error
x dB Bandwidth

SENSE NI I

Center Freq: 1.908800000 GHz
) Trig: Free Run
HAtten: 20 dB

H#FVBW 30 kHz

Total Power

% of OBW Pawer
x dB

ALLGN AU10

(0627321 M 10,217
Radio Std: None

Frequency

AvglHold:>1010

Radio Device: BTS

Center Freq|
1.909800000 GHz|

span 1 MHz

#Sweep 500 ms CESIED

36.9 dBm

99.00 %
-26.00 dB

e

sTeTUs

EDGE850 Channel 128 (824.2MHz)

EDGE850 Channel 189 (836.4MHz)

pied W

| Keysight Spstrum Anaiyzei - O

-]l

T L |
Center Freq 824.200000 MHz
NFE

SENSEINT T

Center Freq: 824.200000 MHz
G0 Trig: Free Run

iAtten: 20 dB

Ref Offset 20 dB.
Ref 20.00 dBm

ol
. _Lwlfu]hllm.mmlu
|

Center 824.2 Wz
#Res BW 10 kHz

Occupied Bandwidth
248
496 Hz
312.0 kHz

Transmit Freq Error
x dB Bandwidth

#VBW 30 kHz

Total Power

% of OBW Power
x dB

ALIGN AU10

08 K0 Jun 10, 2017

Radio Std: None Frequency

Avg[Hold:>1010

Radio Device: BTS

7.85 dBm

99.00 %
-26.00 dB

eTaTUs

| Keysight Spstrum Anaiyzei - *E

-]l

T | c
Center Freq 836.400000 MHz
N

[ |

Ref Offset 20 dB.
Ref 20.00 dBm

#Res BW 10 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

249.97 kHz

329 Hz
309.8 kHz

SEREEINT
Center Freq: 836.400000 MHz
=3 oo Trig: Free Run

HFGainlow  HAtte

[ ALGHAUIO 0283108 M un 10,2017

Radio Std: None Frequency
Avg|Hold:>10/10
Radio Device: BTS

#VBW 30 kHz

Total Power 4.89 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

eTaTUs

EDGE850 Channel 251 (848.8MHz)

e1- Occupizd W

-]l

| Keysight Spectrum Anayze
| -

Tsuo e |

Center Freq 848.800000 MHz
NFE

Center 8488 VHz
H#Res BW 10 kHz
Occupied Bandwidth
251.49 kHz
325 Hz
315.9 kHz

Transmit Freq Error
x dB Bandwidth

I
Center Freq: 818.500000 MHz
e

o T
4Atten: 20 dB

SENCE N T

ALIGN AU10

085138 K1 Jun 10, 2017
Radio Std: None

Frequsncy

Run Avg|Hold:>10/10

#YBW 30 kHz

Total Power

% of OBW Pawer
x dB

Radio Device: BTS

Span 1 MKz
#Sweep 500 ms|

2.00 dBm

99.00 %
-26.00 dB

FCC ID: 2AIV6-T196
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EDGE1900 Channel 512 (1850.2MHz)

EDGE1900 Channel 661 (1880.0MHz)

[ Kepaght Spactrum Anayzer O

Z [ T | SENSEINI T
Center Freq 1.850200000 GHz Center Freq: 1.850200000 GHz
'NFE o Trig: Free Run ‘AvglHold:>10/40
sAtten: 20

e DU

LIS /UI0 V20553 A 10,221

Radio Std: None

HFCuinLow Radio Device: BTS

Span 1 MHz

#Res BW 10 kHz #Sweep 5§00 ms)

#VBW 30 kHz
QOccupied Bandwidth
249.53 kHz

-278 Hz
323.7 kHz

Total Power 33.1 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

|||

Frequency

[ senseani [ Ao
Center Freq; 1880000000 GHz

G Trig: Free R ‘AvglHold:>10/40
#Atten: 20 dB

[0S LLAR M 10,2017

Radio Std: Nene Frequency

Radio Device:

LN
e

5 'w],m'u"‘wﬁxhwuﬂ,’l,t[i

e
'\WJM““‘M

Center 1.88 GHz

Span 1 MHz
#Res BW 10 kHz

#VBW 30 kHz #Sweep 500 ms|
Qccupied Bandwidth
249.22 kHz

-1.078 kHz
317.2 kHz

Total Power 33.4 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

EDGE1900 Channel 810 (1909.8MHz)

[ Keysight Sp=ctrum Ansyzet - Oczupied W

[ censemr T
Center Freq; 1.909800000 GHz
Trig: Free Run ‘Avg|Hold:>10/10
#Aren: 20

ALGN AU [03:13:47 2M3n 10,2317

i B [0 oc|

Center Freq 1.909800000 GHz Radlo Std: None
NFE

HFGeinl

Ref Offset 20 dB.
Ref 40.00 dBm

oty
H{J/’”’ e M‘Mb”m

it
#AN-’NWI

e

Center 1.91 GHz
#Res BW 10 kHz

Span 1 MHz]
3Sweep 500 ms|

#VBW 30 kHz

Occupied Bandwidth Total Power

249.98 kHz
378 Hz
321.2 kHz

33.0 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

B =R

Frequency

CFStep

FCC ID: 2AIV6-T196
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WCDMA Band Il Channel 9262 (1852.4MHz)

WCDMA Band Il Channel 9400 (1880.0MHz)

EERF

Frequency

[ Keysight Spedtrum Anayzer- O

J SENSEINI I
Center Freq: 1.852400000 GHz
Trig: Free Rur AvglHold:>10M0
HAtten: 30 dB

ALIGN AUTO [ 2519308 M Jun L, 201/

1 [
Center Freq 1.852400000 GHz Radio Std: None

HIFCuin:Low

Radio Device: BTS

I "7 ] Center Freq
o N RV

- r ™ I

1.862400000 GHz|

Center 1.852 GHz

# Sweep 16.67 ms|
QOccupied Bandwidth

41577 MHz

3108 kHz

4.651 MHz

30.3 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

ec eTaTUs

Ce )

SENSEINI I
Center Freq: 1.880000000 GHz
Trig: Free Rur

" sAtten: 30a8

#YBW 120 kHz

Qccupied Bandwidth Total Power
4.1524 MHz

-3.165 kHz
4661 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

ALLGN AU10

[=z2aia1 Mun 14,217

Radio Std: Nene Frequency

AvglHold:>1010

Radio Device:

Center Freq|
1.880000000 GHz|

Sweep 16.67 ms|
30.6 dBm

99.00 %
-26.00 dB

eTaTUs

WCDMA Band Il Channel 9538 (1907.6.6MHz)

[ Keysight Sp=ctrum Ansyze: - Oczupied W

-2 ]

Frequsncy

SEREEINT [ AUSH/UIO
Center Freq: 1.907500000 GHz
Trig: Free Run AvglHeld:>10/10

iAtten: 30 dB Radio Device: BTS

£ 2225120 M0 un 1, 2017
Radio Std: None

Center Freq|
1.807600000 GHz|

Span 10 MHZ|

#VBW 120 kHz Sweep 16.67 ms|

Occupied Bandwidth Total Power 30.0 dBm

41709 MHz
7.246 kHz
4678 MHz

% of OBW Pawer
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

WCDMA Band V Channel 4182 (836.4MHz)

[ senseani T
Center Freq; 626400000 MHz
& Trig: Free Run ‘AvglHold:>10/10
HIFGain:Low #Atten: 30 dB

ALIGN AUTO [ 22405 M Jun L, 2017

Radio Std: None

Frequency

Radio Device: BTS

Center 826.4 MHz

#Res BW 39 kHz #VBW 120 kHz Sweep 16.67 ms|

QOccupied Bandwidth 31.7 dBm
4.1500 MHz

233 Hz
4649 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

Ce )

[ Keysight Spedtrum Anayzer - e
1 -

| T senseani T
Center Freq; §36.400000 MHz

&) Trig: Free Run

#Atten: 30 dB

Center Freq 836.40000 MHz
NEE

HIFCuin:Low

Center 836.4 MHz
#Res BW 39 kHz

#YBW 120 kHz

Qccupied Bandwidth Total Power
4.1518 MHz

-7.964 kHz
4641 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

ALLGN AU10

[zdiat un 14, 217

Radio Std: Nene Frequency

AvglHold:>1010

Radio Device: BTS

Sweep 16.67 ms| gy

30.7 dBm

99.00 %
-26.00 dB

eTaTUs

FCC ID: 2AIV6-T196
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WCDMA Band V Channel 4233 (846.6MHz)

[ Keysight Spestrum Ans

|||

T serseani
Center Freq; §46.600000 MHz

[ ALGNAIO  [oaiat Mo 13,201/

Radio Std: Nene Frequency

o, Trig: Free Run AvglHold:>1010

SIFGuinLow © HAtten: 30 d5
Ref Offset 22 dB
Ref 30.00 dBm

ot ALt i A s

#YBW 120 kHz

QOccupied Bandwidth Total Power
4.1479 MHz

Transmit Freq Error -0.026 kHz % of OBW Pawer

x dB Bandwidth 4646 MHz x dB

Radio Device: BTS

Span 10 MHzZ]
Sweep 16.67 ms| 1000000 MR
Man

30.3 dBm

CF Ste|

Freq Offset|

99.00 %
-26.00 dB

OHz

FCC ID: 2AIV6-T196
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7.3. Spurious and Harmonic Emissions at Antenna Terminal

7.3.1. Test Limit
The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

7.3.2. Test Procedure Used

KDB 971168 D01v02r02 — Section 6.0 & ANSI/TIA-603-D-2010

7.3.3. Test Setting
In the 1MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the

transmitter may be employed to measure the out of band Emissions.

7.3.4. Test Setup

Spectrum Analyzer

FCC ID: 2AIV6-T196 Page Number: 24 of 64



NH IJ Report No.: 1706RSU01501

7.3.5. Test Result

Mode Channel No. Frequency Modulation Test Result
(MHz)

GPRS850 128 824.2 GMSK Pass

GPRS850 189 836.4 GMSK Pass

GPRS850 251 848.8 GMSK Pass

Band Edge

Channel 128 (824.20MHz) Channel 251 (848.80MHz)

T T T e
[ u_LC SENS =N | LIGH MO 2 Mark [ |E LC SENS =N LLGH AT
Marker 3 824.178100000 MHz 5 Avg Type: RMS o il Marker 3 849.020450000 MHz . Avg Type: RMS
N PNO: Wido Ly Trig: FreeRun Avg|Hold:>1001100 N PNO: Wide Ly TriC: FreeRun Avg|Hold:>1001100
IFGain-Low #Atten: 20 0B Select M“er’ IFGain-Low #Atten: 20 dB Select Mﬂl‘k?l’.

Ref Offset 20 dB % > Ref Offset 20 dB
Ref 30.00 dBm

Stop 324.3000 MHz| Stop 850.0000 MHz]
WRes BW 3.0 kHz #VBW 10 kHz* #Sweep 500.0 ms (2001 pts) #VBW 10 kHz* #Sweep 500.0 ms (2001 pts}

LGS TUNCTON | FUNCT Ok viDT TUNC ONVALUL - i TUNCTON ru CT Oh VDT FUN[ ONVALUE -
1 l!lllll 52-4 .980 85 MHz N 554dﬂm | nn 54! T!l li NH: 20.i NE dBm| |
Bl N [1[f] — 824.00000 MHz| 1 Pl N [1[f]  840.00000 MHz| -16.893 dBm __

i 824.179 10 MHz Zﬂ 407 dEm 54E GZU 45 Nllz -15.862dBm

5 = e
]

7

8

9
10
‘H - -

Conducted Spurious Emission

Channel 128 (824. 20MHz)

[ <cysight Specirum Analy L5 |
N SRS =N LI A0 US4 b un 12, 201
Avg Type: Log-Pwr et
ast o Trig: FreeRun Avg|Hold:>1001100
IFGainLow __ #Atten: 30 4B

= oysigt Spesirum Anabyzer T
E C SR LICHAJIO Useddi10 M un 13, 2007
Avg Type: Log-Pwr ey
No:Fast Cyo Trig: FreeRun Aug|Hold:1001100
IFGainLow __ #Atten: 20 4B

Mkr1 823.9 MHZ]

b Ref Offset 30 dB
32.327 dBm|

Ref 30.00 dBm

Next Pk Right|

Marker Delta Marker Deftal

[==———— [==————|
Stop 1.0000 GHz| Stop 10.000 GHz|

#Sweep 500.0 ms (2001 pts)| Mkr—CF| #Sweep 500.0 ms (2001 pts}| Mkr—CF|
rwcrar rum Oh VDT I'UNC 0N VELUL_ - TUNCT o1 ru NCT OR vIDT ruNc DAL -

:1 046 5 GHz | :4 usu dEIm
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Channel 189 (836.40MHz)

[ Koyt Specrum Anobyzer - Smep: A
[ SERS =N LG AJTO
Avg Type: Log-Pwr
Avg|Hold:>1001100

7 i S0 LC US:U=:15 HHLUn 1
Marker 1 836.555000000 MHz
NFE PIO: Fast .

Ty Trig: Frae Run
IFG Lo

#Atten: 30 4B

Ref Offset 32 dB
Ref 40.00 dBm

" Stop 1.0000 GHz|
#Sweep 500.0 ms (2001 pts))

TUNCT Oh VDT

TUNCT On TUNCTI0N VAL

[ B =R

Next Pk Right|

MKr—RefLvI

[ <cysight Spesirum dnalyzer - Swreprh.

SRS N LG AJIO
Avg Type: Log-Pwr
Aug|Hold:1001100

[Ty

Trig: Free Run

PNO: Fast g
#Atten: 20 4B

IFGainLow

Ref Offset 20 dB
v__Ref 30.00 dBm

Next Pk Right|

" Stop 10.000 GHz
#Sweep 500.0 ms (2001 pts)

TUNCT OR ¥/DT

TUNCT ON TUNC IOV /ALUC

Mkr—RefLvi

[ <eysight Specrum Analyzer - GweprGA
X SEms=IN LLGH AJIO
Avg Type: Log-Pwr
Avg|Hold:>1001100

UaEZY HLun 1

Trig: Free Run

PNO: Fast Cp)
w " #Atten: 30 0B

IEGain Lo,

" Stop 1.0000 GHz
#Sweep 500.0 ms (2001 pts)

v TUNCTOR | TUNCT O VDT TUNC 10N VALUC

X
848.7 MHz| 1460dBm| [ 000 000000}

[ ]2 ]

Next Pk Right|

MKr—RefLvI

sems=N LLGH 1O
Avg Type: Log-Pwr

AvglHold:>1001100

CELTE

o Trig: FreeRun
#Atten: 20 4B

PNO: Fast
IEGainLow
MKkr1 1.697 5 GHZ

Ref Offset 20 dB -33.402 dBm|

Ref 30.00 dBm

Next Pk Right|

TUNCTOR | TUNCT OR 4/DT. TUNC 109 /ALUC

MKr—RefLvI

ec ETATLE
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Mode

Channel No. Frequency Modulation Test Result
(MHz)

GPRS1900

512 1850.2 GMSK Pass

GPRS1900

661 1880.0 GMSK Pass

GPRS1900

810 1909.8 GMSK Pass

Band Edge

Channel 512 (1850.20MHz) Channel 810 (1909.80MHz)

SENCEINT

oo Trig: Free Run
#Atten: 20 4B

Ref Offset20 dB
Ref 30.00 dBm

(= Keysight Spectum Anayzet - Sa=3tSA
e T l [ L SENCEINT e Tuz32:a2 X un

Avg Type: RN e Marker 3 1.910017200000 GHz Avg Ty
Avg[Hold: o000 NFE e ey Trig: Free Run Avg]Hohi o000
#Atten: 20 4B

Ref Offset 20 dB
Ref 30.00 dBm

Stop 1.8503000 GHz|
#Sweep 500.0 ms (2001 pts) Res . FVBW 10 kHZ*

1. MQQM 80 GHz 15251 dBm
1.850 000 00 GHz -18.887 dBm
1.850 178 45 GHz. 21.352 dBm|

T_NCTION
1909779 30 GHz 20975 dBm| |
1.910 000 00 GHz 48753dBm| |
1910017 20 GHz. -16.200 dEm

Conducted Spurious Emission

Channel 512 (1850. 20MHz)

l - [ |
Marker 1 829.280000000 MHz

[ Keysight Spedtrum Anayzer - Gurest A

SENSEINI

o, Trig: Free Run
HAtten: 30 dB

Ref Offset 22 dB

Ref 40.00 dBm

Kgn;MSp»tmm An,ﬁ
IO [0S M L 201/ [ SEnsE I o
Avg Tvm L=n Pur i Marker 1 1.845500000000 GHz
AvglHold:=1001100 - o) Trig: Free Run
#Atten: 30 4B

Tusaasiat un 13, 201/

Ref Offset 20 dB
Ref 40.00 dBm

Stop 1.0000 GHz X Stop 20.000 GHz
#Sweep 500.0 ms {2001 pts) #Res #Sweep 500.0 ms {2007 pts)

T_NCTION | TLH
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Channel 661 (1880.00MHz)

[ Keysight Spestrum Ansyacr - Swest 5A
l Tsto uc |

Z [
Marker 1 844.800000000 MHz

NFE - PNO:Fast Cpo 1Tig: Free Run

IFGainLow __ HAtten: 30 48

SERSEIN ALLN AUT0
Aug Type: Log-Pwr
Avg[Hold:>100100

Jus:Laia oMun 13,201
EED Peak Ssarch

Mir-

Ref Offset22 dB
Ref 40.00 dBm

Next Pk Right|
| Next Pk Left|
Marker Delta/

eak|
) Stop 1.0000 GHz|
#Sweep 500.0 ms (2001 pts) —CF|
THCTOR W TGNV -
I R
ore|

[ERCEED X Y o
3 844.8 MHz |
I |
N MKr—RefLyl
5 B
L]
7
B
: M
10 10f2
| | | N
a =
= e

T Voot ot Rnsirer S oA
lx [ T | S
Marker 1 1.883500000000 GHz

NFE  PNO: Pt Gy Trig: Free Run
#Atten: 30 dB

ALLN AUT0
Aug Type: Log-Pwr
Avg[Hold:>100100

TS LeLE 0 un 13, 201/
11234

IFGeinr Low

Ref Offset 20 dB
Ref 40.00 dBm

|
Next Pk Left

I E— Marker Delta/
Mir-

T_NCTION

Mkr—RefLvi|

eak|
) Stop 20.000 GHZ|
#Sweep 500.0 ms (2001 pts) —CF|
TN i AR
I R R
I |
ore|
10f2

SENSEINI ALLGN £U10

Avg Type: Lag-Pur Peak Ssarch
AvglHold:=1001100 m
Next Pk Right|

: ‘ ‘ Next Pk Left
j

i - “Stop 1.0000 GHz|
#VBW 300 KHz #Sweep 500.0 ms (2001 pts) MKr—CF|
SIEREED X 0 TRCION | TR T SOV -
[fF  8014MHz[ 38420dBm| | [ |
N A A
MKr—RefLYI
More|
1 10f2
1 I S ————— .
s e

SENSEIN| ALLN IO ussd2ias oMaun 14,201/
Avg Type: Log-Pur AEEE] GO
o, Trig: FreeRun Avg|Hold:>100i100

. m

. Mkr1 1.812 0 GH2|

Ref Offset20 B _,

Ref 40.00 dBm 20.791 dBm|

] Next Pk Right

: ‘ ‘ Next Pk Left
I

i - "Stop 20.000 GHz|
#Sweep 500.0 ms (2001 pts) MKr—CF|
SIEREED % B :
[ 19120 GHz 2 1dBm| |
]
. Mkr—RefLvI
5 &
6
7
’ More|
10 10f2
1" | E— .
s e
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Mode

Channel No.

Frequency
(MHz)

Modulation

Test Result

EDGES850

128

824.2

8PSK

Pass

EDGES850

189

836.4

8PSK

Pass

EDGE850

251

848.8

8PSK

Pass

Band Edge

Channel 128 (824.20MHz)

Channel 251 (848.80MHz)

SENSE T 072 a8 o n 12, 231
Avg Type: RMS 1]

Wice s Trig: Free Run Avg|Hold:»100/100
I sz Luw #Atten: 20 dB

Ref Offset20 dB

Ref 20.00 dBm

Stop 824.3000 NHz|
#Sweep 500.0 ms (2001 pts)

K 7 nou[ e,
2’1 997 40 MHz 20252 dBm| |
2 “- Z’A 000 00 MHz 24533 dBm

==
Vi

[ =R

SelectMarker |
3

Ref 30.00 dBm

B =R
EE= LU AJI0 0/ME1 RN 14, 2017
Avg Type: RMS
&, Trig: Free Run AvglHold:100/100
Jothn: 2048 SelectMarker

Ref Offset 20 o8 2 - ©

Stop 850.0000 MHz|

#VEW 10 KHz* #Sweep 500.0 ms (2001 pts)

III-I] SLE aun ua NHz -24.582 dBm __

i 845.005 50 MHz -21.307 dBm
5
Ll
7
]
5
0
n

TUNCT ON ru NCT OR DT, ruu( OVVALUE -

[ 16.355 dBm| !55 dBm| |

Conducted Spurious Emission

Channel 128 (824.20MHz)

SENSEINI

Avg Type: Log-Pur
st Cy) Trig: Free Run Avg|Hold:>100i100
#Atten: 30 dB

Ref Offset 22 dB
Ref 40.00 dBm

L r
I s

Stop 1.0000 GHz
#Sweep 500.0 ms {2001 pts)

=y

Avg Type: Log-Pur
Mo Fast po Trig: FreeRun AvglHold:>1001100
IFGain:Low #Atten: 20 dB

Ref Offset 20 dB

Ref 30.00 dBm

Next Pk Right|

Stop 10.000 GHz
#Sweep 500.0 ms {2001 pts}

TUNCT Oh ru NCT R VDT, ruuc OVALUE -

M 055 dEm

MKr—RefLvI
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Report No.: 1706RSU01501

Channel 189 (836.40MHz)

SENCE N ALLHAUIO (0220201 M un 13, 2017
Avg Type: Log-Pur i FIEE] a

o
Avg|Held:>1001100
Next Pe
Mir-

FNO: Past Gy TTig: Free Run
IFGein Low __ #Atten: 30 dB

Ref Offset22 dB
Ref 40.00 dBm

Next Pk Right|
Next Pk Left
Marker Delta/
) Stop 1.0000 GHz|
#Sweep 500.0 ms {2001 pts);
T_NCTION | TLRCTON WiT T_RCTIONVALUE -
( !
|

h
eak|
—CF|
ore
1072

[ (osight Spectium Ansbzer - SneptSA
| W [slu Lc
Marker 1 8.852500000000 GHz
NFE =N Fast o Trig: FreeRun
#Atten: 20 4B

LGN U0
Avg Type: Log-Pur
Aug|Hold:1001100

EEm=)

USAL LB LU 13, 201/
1234

Fast )
IFGaii-Low

Ref Offset 20 dB
div__Ref 30.00 dBm

Next Pk Right|

" Stop 10.000 GHz
#Sweep 500.0 ms (2001 pts)

X v TUNCT ON

B.852 5 GHz 14.034 dBm
[

FUNCT ON DT

TUNCTION VALUT

Mkr—RefLvi|

SENEE N ALGHAUIO 932131 a0 14,2017
Avg Type: Lag-Pur 124 BuikSeach
oa) Trig: Free Run AvglHold:=1001100
#Atten: 30 4B
Ref Offset 22 dB
Ref 40.00 dBm
Next Pk Right|

Next Pk Left|
“Stop 1.0000 GHz|
#Sweep 500.0 ms (2001 pts) Mkr—
SIEREED % :
1

CF|
v T_CTION
f 848.7 MHz 26.280 dBm|
| ——
MKr—RefLvI
ore
of2

[

[ (oysight Specirum Anshzer- Gaeptoh
| | I T

Marker 1 3.754000000000 GHz

ALIEH A0
Avg Type: Log-Pwr
Avg|Hold:>100/100

SES=ANI VSN LU 13, 4017

Trig: Free Run
#Atten: 20 dB

Ref Offset 20 dB
v__Ref 30.00 dBm

Next Pk Right|

il v TUNCT Oh

ec ETATLE

TUNCT OR /DT

MKr—RefLvI
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NH IJ Report No.: 1706RSU01501

Mode Channel No. Frequency Modulation Test Result
(MHz)

EDGE1900 512 1850.2 8PSK Pass

EDGE1900 661 1880.0 8PSK Pass

EDGE1900 810 1909.8 8PSK Pass

Band Edge

Channel 512 (1850.20MHz) Channel 810 (1909.80MHz)

B E=E Snep [E =
SENCE N ALLHAUIO 0322288 M un 10, 2017 [ EE=y LICH IO USILSAU Hn 10, 2017
Aug Type: RMS el Marker Avg Type:RMS T
wite G Trig: Free Run 1100/ : i 3 Vide oy Trig: FreeRun Aug|Hola:1001100
IFGeinLuw #Atten: 20 dB Select Marl(er» IFGai-Low #Atten: 20 4B Select M“Er}

Ref Offset20 dB - Y Ref Offset 20 o8 - s ©
Ref 30.00 dBm d Ref 30.00 dBm

I E— S U S i
Stop 1.8503000 GHz| 5 Stop 1.9110000 GHz|

#Sweep 500.0 ms (2001 pts) z z #VEW 10 KHz* #Sweep 500.0 ms (2001 pts)

T PORE T e B Z L | — e o

1. Mﬁ 988 65 GHz 22““4 dBm _— ﬂ 1. MB 767 80 GHz 17 ﬂlﬂ dBm| |
III-I] 1.610 000 00 GHz 25772 ___

i 1.810 011 35 GHz -20.837 dBm

5 e
Ll

7

]

5

0

1 )

Conducted Spurious Emission

Channel 512 (1850.20MHz)

SENS=i NI e oS T SES T LG A0
Ave Type: Log-Pwr Marker 1 1.855000000000 GHz Avg Type: Log-Pwr
ERO: Fast po Trig: Free Run Avg|Hold:> 1001100 m ot o Trig: FreeRun AvglHold:>1001100
IFGain-Low #Atten: 30 dB IFGam lu;; #Atten: 30 dB

Ref Offset 22 dB
Ref 40.00 dBm

Next Pk Right| Next Pk Right|

Stap 1.0000 GHz, 7 — Stop 20.000 GHz,
#Sweep 500.0 ms (2001 pts) P

TUNCT O | TUNCT OR viDT TUNC 0N VALUE_ - g E v TUNCTOR | TUNCT OR VDT, TUNC IOVVALUE -

MKr—RefLvI

MKr—RefLvI
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